‘BucReye B letin

Ohio Water Environment Association | Volume 83:4 "|' Issue 4 2010

@] .

Sludge Minimization

Microconstituants in Biosolids

- OWEA at WEFTEC "
~ pages 21 and. 24 »1’;_-_ SOIIC or

Featured Plant

Fairfield Co. Tussmg Rd WRF
. page 37 :

Munroe Falls Dam Removal
page 26°

.:ﬂ"

Water Environment

AssociatigiR Register for OWEA’s Biosolids Workshop

Preserving & Enhancing - S
Ohio’s Water Environment ?Decem ber 9thiin Columbus pag

www.ohiowea.org



GATE VALVE LOCKS

a0

MARKING PAINT

b4 Y,
LOCATORS COLORIMETERS GHART RECORDERS SAW BLADES GENERATORS
L ],
o/ fri ’ )
JT oA it A
FLOWNETERS GAUGES HERS
SNOW BLOWERS PARTS WAS
— i
[ - ﬂ 3
& ﬂ H
— — 2 — A -
] T0OL SETS N geervotasses NI RS N N -
[...]
The self-cleaning Flygt N-pump is extraordinarily energy efficient.
Many of our customers report energy savings of up to 50% with any
new Flygt N-pump. That's why we guarantee you’ll save at least
25% on energy consumption compared to your currently installed
non-Flygt pump — or we'll make up the difference.

And speaking of money, thanks to the breakthrough N-impeller,
clogging and breakdowns are virtually a thing of the past. This means
you can cut the cost of regular and emergency maintenance. The Flygt
N-pump increases productivity and ensures sustained high efficiency
in operations.

Visit us online at www.ittwww.com

Engineered for life

www.ohiowea.org




CAI CHESLEY ASSOCIATES, INC.

J oseph J . DePetro

5583 Ridge Avenue
Cincinnati, Ohio 45213
513-531-7103

Fax 513-531-0445

Email: jdep@cinci.rr.com

Visit Our Website:
www.chesleyassociates.com
Water & Wastewater Treatment Equipment

Simple, Effective
Proven

The Root Intrusion Solution

Adam Meisner
Root Control Specialist
P.O. Box 7626, Salem, Oregon 97303
(B0O) 844-4974, ext. 207 « (503) 364-2999
Direct Line (503) 315-0754 » Fax (503) 485-5229
http://www.rootx.com * Email; adam @ rootx.com

BROWN ano CALDWELL

Solutions for the New Normal

100% Environmental | Employee owned
Wastewater Treatment | Collection Systems | Wet Weather Solutions
I&C | Business Consulting | Environmental Compliance | Sustainability

BrownandCaldwell.com

Cleveland
216.606.1300

Columbus
614.410.6144

Cincinnati
513.719.6100

J&J Environmental Inc.

-Sewer T.V. Inspection
-Complete Sewer Systems
49‘\' -Services & Evaluation
-High Velocity Sewer Cleaning

& Vacuum Removal
-Hydro Excavating (Utility Location)

7611 Easy St.
Mason, OH 45040
www.tele-vac.com

Bus. (513) 398-4521
Fax (513) 398-5628
televac.north@tele-vac.com

JRGIM

1155 Welch Road, Suite D

Commerce, MI 48390 Fax: (248) 926-6290
E-mail: contact@jgmvalve.com Cell: (313) 300-9992

ENGINEERED PRODUCT SPECIALISTS .

VALVE
TONY PITONIAK

Phone: (248) 926-6200

30

Providing Quality Products and Superior Service Since 1978

EL.ROBINSON

the Challenge. the Choice.

415 Center Street ¢ Ironton, Ohio 45638
Doug Cade, PE, PS * 740.532.2411

Wastewater « Water ¢ Stormwater * Highways * Bridges
Municipal Engineering ¢ Geotechnical ¢ Surveying * Planning

Buckeye Bulletin - Winter 2010



(Celebrating a Century of Service

www.ohiowea.org

Bord Na Mona

Brentwood Industries

Cerlic Environmental Control

Continental Blowers
Environetics
Fournier Industries

Fresh Creek Technologies
Golden Harvest

Goulds

Hydro International

Jim Myers & Sons
JWC Environmental

Kruger

1-800-597-5009 Henry
www.hpthompson.com Company

0z

/&n NTING

Lemna Technologies

{ Mitsubishi Electric Power Products

Nefco

Netzsch

Parkson

Philadelphia Mixing Solutions
Prominent Fluid Controls
Schwing Bioset

Siemens Water Technologies

Trojan Technologies

Turblex

Vaughan

The

P. Thompson
Est.1910




WASTEWATER SERVICES
Treatment/Process ¢ Collection Systems/Pump Stations ¢ CS0O/SSO’s
I/l Analysis/Flow Monitoring ¢  Financing/Grant Writing

Serving Ohio for Over 50 Years Engineers Architects Planners

Akron 330.836.9111 . Cincinnati 513.651.3440 . Cleveland 216.622.2400 . Columbus 614.464.4500 . Toledo 419.246.0839

www.urscorp.com

Quality Engineering. Quality Manufacturing.
Henry Pratt Valves

Built to last and designed to save, every valve manufactured by Henry Pratt is produced under

stringent control processes to conform to AWWA/ANSI standards and beyond. Pratt valves

have a pedigree of reliability and long service life which is why they are the valve of choice for

the most discerning engineers and operators. Our engineers employ advanced technologies
to design in durability, and our ISO 9001:2000 certified facilities manufacture valves that

set the standards of quality for an entire industry.

Pratt valves represent a long-term commitment to both the customer and to a tradition

of product excellence. This commitment is evident in the number of industries we serve.
Pratt was the first to introduce many of the flow control products in use today, including the
first rubber seated butterfly valve, still built with the same quality and reliability the industry

has come to expect.

Toll Free 877.436.7977
Call today for specs and a quote. Phone 630.844.4000

ISO 9001:2000 Certified Fax 630.844.4124  Henry Pratt Company

32 Buckeye Bulletin - Winter 2010



A LIMS BY ALLOWAY

Is your laboratory drowning in data?
Do you feel like a LIMS is out of your reach?

A life raft is closer than you think.

Alloway’s Oceanus Laboratory Information Management System (LIMS)
is the perfect option for municipalities. Oceanus combines exceptional data
management and superior support—all without breaking the bank.

Contact us to set up your free demonstration of Oceanus LIMS

&
AI Ioway 800-436-1243 www.alloway.com

Your Resource for Defensible Data

www.ohiowea.org




The Pumping World’s
One Stop Shop!™

» HouseD BOOSTER STATIONS
o PIANT WATER SYSTEMS
o SEAL WATER SYSTEMS
* RE-UsE WATER SYSTEMS

Let our sales
engineers design
a solution for you!
All systems backed
by our 24/7 service

For more information, contact:

THE OHIO PUMP COMPANY =55
330-222-2400

m ROMEOVILLE, IL 60446-1343
bmﬁ% (815) 886-9200 + FAX: (815) 886-6932
! m» www.metropolitanind.com

Jones & Henry Engineers, Ltd.
Consulting Engineers Since 1926
www.jheng.com

Water Storm Water
Wastewater Specialty Services

2000 West Central Ave.
Toledo, Ohio 43606
Tel: 419/473-9611
Fax: 419/473-8924

Toledoinfo@jheng.com

431 Ohio Pike, Suite 305
Cincinnati, Ohio 45255
Tel: 513/528-5599
Fax: 513/52B8-5598
Cincinnatiinfo@jheng.com

Fluid thinking.

34

P1STA (TJURBO

Grit Washer

Triple Action for Superior
Grit Washing & Odor Control

Q Intense Hydro-Flushing
@ High Air Scour Injection

© Thorough Grit Agitation

The S&L PISTA TURBO™ Grit Washer by Smith & Loveless features:
* Exclusive TRI-CLEANSE™ Technology for Triple Action Cleaning

* Industry-Leading 95% Grit Retention Down to 140 Mesh Particle Size

* Meets EPA’s Paint Filter Test

* Less than or Equal to 5% Putrescible Organics in Washed Grit

« Sleeker design than European Imports (Made in the USA!)

In Northern Ohio, contact our representative:

John Wolfram & Associates
www.jwawatertechnology.com | PH: 440-834-4884

smithandloveless com

Smith & Loveless Inc.

Global Expertise. Local Strength

Stantec Consulting Services Inc.

Fffective management of our water
resources is crifical to the longterm
health of the environment and our
economic prosperity. Stantec delivers
and manages water and wastewater
infrastructure solutions with a particular
focus on sustainability.

For more information please confact our

Columbus, OH office at (614) 486-4383.

stantec.com

One Team. Infinite Solutions.

Buckeye Bulletin - Winter 2010



Wilkins 475 Series

Reduced Pressure Detector Assembly

The Wilkins 4750SY and 475DA have

established a reputation for perfomance and

W’LK’NS reliability. With low head loss, ease of installa-

— tion and easy in-line maintenance, the 475 line

& &R company offers outstanding value. This assembly is

engineered for dependability with a lighter,

ductile iron body and an extremely small

footprint. This makes it ideal for tight spaces

and easy retrofits. Wilkins is the brand of choice
for backflow and regulator replacements.

Customer Service Representatives
are available Monday through Friday
5:30 am to 5:00 pm PST. Call
877-222-5356 or 805-226-6297,
info@zurnwilkins.com or visit us
online at www.zurn.com GREEN CONSTRUCTION | LOWEST LIFE CYCLE COSTS | LEED

BUILDING A BETTER WORLD

Wet Infrastructure Solutions
Planning & Design Engineering
Sustainable Solutions

Design-Build Project Delivery

www.mwhglobal.com

1300 E. Ninth Street 1801 Watermark Dr.
Suite 1100 Suite 220

Cleveland, OH 44114 Columbus, OH 43215
(216) 621-2407 (614) 324-2220

www.ohiowea.org

Evans, Mechwart, Hambleton & Tilton, Inc.
Engineers, Surveyors, Planners, Scienfists

A legacy of experience.
A reputation for excellence.

Public Works Engineering
Traffic and Transportation
Wastewater Collection
Stormwater Management
Water Distribution
GIS and Digital Mapping
Environmental Sciences
Land Surveying
Inspection and Construction Management
Planning and Landscape Architecture
Sewer Evaluation and Maintenance

Qur success continues to depend
upon individual employee and team success.
Reach your potential at EMH&T!
View opportunities & apply at emht.com.

1-888-775-EMHT » emht.com

Columbus * Cincinnati * Indianapolis * Charlotte




Water « Wastewater » Stormwater « GIS/Digital Mapping [

Preserving, Protecting, and
Restoring Water Resources

.

- Engineers - Architects - Pl. anners

 on innovat
, move, cont
e water to enhanc
quality of life while protecting

the environment

PRACTICAL INNOVATION, BY DESIGN™
ENGINEERS, INC.

101 Central Plaza South, Suite 400 One Cascade Plaza, Suite 710
Canton, Ohio 44702 Akron, Ohio 44308
330/455-7733 330/294-5996

Fax 330-313-2282 Fax 330-315-0945
cticanton@ctiengr.com www.ctiengr.com

100 E. Campus View Blvd., Suite 130
Columbus, OH 43235
Tel: 614-825-4780 « www.grwinc.com

Offices in: OH, IN, KY, TN, TX

ELIMINATE ODOR AND CORROSION

« Advanced Pure Oxygen System
90-95% Absorption Efficiency

e PREVENTS the Formation of H2S
e« No Hazardous Chemicals
o Ultra-Low O&M Costs

e GUARANTEED Performance

VISIT US ON THE WEB:
WWW.ECO2TECH.COM
OR CONTACT Us AT (B317) 706 — 6484

THE LAST ODOR CONTROL SOLUTION YOU WILL EVER NEED!

36 Buckeye Bulletin - Winter 2010




Plant Profile
FAIRFIELD COuNtY utlILItIES
tuSSING ROAD WAt ER RECLAMALtION FACILItY

by Brandon Fox, Chief Water Reclamation Officer, Fairfield County Utilities

Facility History
The history of the Tussing Road Water Reclamation Facility begins

in 1976 when it was constructed with a design flow of 0.220 mgd.
The plant was originally built by a developer and later purchased by
Fairfield County in 1980. The initial plant consisted of an influent
pump station, manual bar rack, extended aeration treatment, upflow
clarifiers, and chlorination. The plant has been through several
renovations to date. In 1988, a plant upgrade consisted of a new
influent pump station, modified aeration tanks, effluent sand filters,
an expanded chlorine tank, and a new operations building. This
upgrade increased the plant capacity to 1.0 mgd.

A 1991 upgrade consisted of an influent pump station modification,
anew mechanically cleaned bar rack, fine bubble acration diffusers,
a final clarifier and RAS pump station, expanded chlorine contact
tank and an aerobic digester with respective blowers increasing the
plant capacity to 1.4 mgd. In 1994, another upgrade consisted of a
second final clarifier and splitter box, new Ultra-Violet disinfection,
and a sludge dewatering belt press with cake sludge storage pad.
This increased the plant capacity to 2.0 mgd.

The current plant process upgrade in 2004 increased the plant
capacity to 3.0 mgd and consisted of a new influent pump station,
headworks blower building, influent screen, Vertical Loop Reactor
treatment tanks, post aeration tank, UV disinfection and outfall
structure, lime stabilization system for sludge treatment, and a new
operations building and lab.

Influent

The influent reaches the plant through three sewers: one 15 inch
gravity, one 12 inch force main, and one 18 inch force main. The
15 inch gravity sewer flows to the influent pump station while both
force mains pump directly into the headworks building, entering
the screen channel.

The influent pump station is a 6’ diameter by
20’ deep duplex submersible pump station.
The initial pumps installed in 2004 were
Fairbanks Morse 7.5 hp, 4 inch, 1750 rpm
pumps. During the first year of service, the
pumps were prone to plugging with debris
because the impeller did not rotate at high
enough rpm’s and the impeller was not
designed correctly to handle the rags and
debris in the raw sewage. A portable six inch
pump was installed into the pump station to
handle the influent flow during the pump
failures. At times the pumps were pulled and
cleaned three to four times per week due to
plugging. These pumps were in service until =%
the fall of 2005, when they were replaced
with 10 hp pumps of the same manufacturer. |
Current operation allows approximately |
650 gpm with one pump and 900 gpm with
two pumps operating. The pump station
discharges via an 8 inch pipe that enters the [
headworks structure.

www.ohiowea.org

The influent headworks building accepts the flow from the influent
pump station as well as the two force mains and this building houses
the three aeration blowers and motor control center for the front
portion of the plant. The top of the headworks building also contains
the influent screen that consists of a manual bar rack with two inch
openings for bypass screening and a Westech rotating auger fine
screen for normal operation.

The mechanical screen basket has six millimeter holes on the
bottom five feet, which is submerged in the raw wastewater. The
screen auger is 20 feet long with the bottom eight feet 24 inches in
diameter and decreasing diameter to 10 inches for the top 12 feet.
The auger decreases in diameter to allow the screened material to be
cleaned, compacted, and dewatered in the upper third of the screen
before discharging into a dumpster for landfill disposal. Depending
on flow patterns, the screen removes approximately 25-30 cubic
feet of material per week. The screens shaftless auger has brushes
in the basket section that are used to clean the rags and debris off
the basket as well as move the screened material upward towards
the compaction and dewatering section.

The screen has the option to run based on a timed sequence or
on the level of the water in the influent channel, which is how it
currently operates utilizing an ultrasonic level transmitter. A high
water level alarm is also used in case of high flows or screen failure,
which sends a signal to the SCADA for operator notification. Since
installation, this screen has not operated as expected. At startup,
the screen was designed to handle 7 mgd peak flow, but when
3.5 —4.0 mgd entered the screen, the wastewater would reach the
high level alarm and overflow into the manual bar rack causing
decreased screening. The basket design was found to have been
deficient; therefore the screen manufacturer removed the screen
from service to replace the screen basket. This problem was due to

continued on page 38

=
R S e =

ST

Mechanical Screen

37



Plant Profile

REYNOLDSBURG

Pump Station
Service Areas

@ ININ

Violet Township
Fairfield County, Ohio

NORTH SYCAMORE

_;J |

NORTH SYCAMORE

2\

T
% BROOKVIEW v
-y

.
.
H ©
A '
REFUGEE RD
3 o
’

the basket not having enough 6mm holes per square inch, thereby
causing increased head loss through the screen and insufficient
throughput. Since a 2005 redesign, the screen handles peak flows
of 7-8 mgd without bypassing.

During the first five years of operation, the screen ran an average
of 12-15 hours per day causing excessive brush and basket wear.
Following a manufacturer’s recommendation, during the summer of
2010, operation staff installed a reversing relay within the electrical
controls to allow the screen to reverse for 5 seconds after every
forward cycle. Since changing this operation mode, the screen
now runs only 3-4 hours per day, decreasing the run time by 75
percent. The reversing action allows bound material to be pulled
out of the screen basket as well as straightening of the brushes.
After screening, the raw wastewater travels through an 18 inch
parshall flume for metering and into the Vertical Loop Reactors
(VLR’s) for treatment.

Vertical Loop Reactors

38

VLR Process

The U.S. Filter (Siemens) Vertical Loop Reactors are used for
the extended aeration treatment. The tanks consist of three tanks
117° long x 30’ wide x 18’ deep for a total treatment volume of
1.5 million gallons. The VLR’s are designed to give a 12 hour
detention time during average design flow of 3.0 mgd, so at current